


Ref # Part # Description Qty Context Note Foot Note

1 209599GS ADAPTER, Alternator

2 192919GS ROTOR

3 192920AGS STATOR

4 186060GS CARRIER, Bearing

5 86308HGS BOLT

6 66386GS BRUSH ASSEMBLY

7 66849GS TAPTITE

8 22694GS CONNECTOR

9 81917GS PIN

10 193428AGS WIRE

11 65791GS BEARING

13 192403XGS WIRE

14 205858GS REGULATOR, Voltage

15 65795GS RECTIFIER, Battery Charge

16 66849AGS TAPTITE





Ref # Part # Description Qty Context Note Foot Note

1 B192833GS PANEL, Control

2 B192836GS BOX, Control Panel

3 ----- *WASHER, Flat, #10 - M5

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

4 ----- *LOCKWASHER, M5

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

5 -----
*SCREW, Phillips Head,

M5 - 0.8 x 12

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

6 -----
*WASHER, Shakeproof,

INT., M6-1/4

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

7 82538GS SWITCH, ON/OFF

8 90418GS OUTLET, 12VDC

9 202602GS METER, Hour

10 ----- *LOCKWASHER, M3

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

11 ----- *NUT, M3-1/2

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

12 -----
*SCREW, Phillips Head,

M3 - 1/2 x 10

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

13 22694GS CONNECTOR

14 87962GS BREAKER, Circuit, 10A

15 84028GS TRANSFORMER

16 64525GS STANDOFF

17 193362GS BOARD, Idle Control

18 -----
*SCREW, Phillips Pan

Head, Self Tapping, #6-32
x 3/8

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

19 193077GS STRIP, Terminal



Ref # Part # Description Qty Context Note Foot Note

20 ----- *LOCKWASHER, M4

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

21 -----
*SCREW, Phillips Head,

M5 - 0.8 x 20

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

22 ----- *NUT, M4 - 0.7

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

23 ----- *WASHER, Flat, M4

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

24 192931GS BRACKET

25 -----
*WASHER, Shakeproof,

INT. #8

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

26 192828DGS BREAKER, Circuit, 30A

27 68868GS OUTLET, 120V TL30A

28 43437GS
OUTLET, 120/240V

TL30A

29 68759GS OUTLET, 120V 20A

30 193036GS HARNESS, Wiring

31 193095GS BLOCK, Terminal

32 202394GS BREAKER, Circuit, 20A





Ref # Part # Description Qty Context Note Foot Note

1 B204631GS CRADLE
(Includes Items

20 & 31)

2 194218GS MOUNT, Vibration

3 B92531GS SUPPORT, Engine

4 190220GS ADAPTER, Engine

5 -----
*NUT, Hex, M8 -

1-1/4

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

6 ----- ALTERNATOR

7 B190723GS SUPPORT, Engine

8 96796GS WASHER

9 194219GS MOUNT, Vibration

10 190274DGS SCREW

11 187365JGS SCREW

13 -----
*CAPSCREW, Hex
Head, M8 - 1-1/4 x

45

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

14 92532GS BRACKET

15 710250 GASKET

16 -----
*CAPSCREW, Hex

Head, M6-1 x 12

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

17 B4206GS MUFFLER

18 67989GS NUT

19 83083GS SCREEN

20 B4986GS DECAL

21 194153GS MOUNT, Vibration

22 87680GS NUT

23 -----
*CAPSCREW, Hex

Head, M6-1 x 40

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

24 194390GS HEATSHIELD

25 191190GS CAP

26 74908GS TAPTITE

27 -----
*WASHER, Lock,

5/16 - M8

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.



Ref # Part # Description Qty Context Note Foot Note

28 -----
*CAPSCREW, Hex
Head, M8 - 1-1/4 x

25

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

29 -----
*CAPSCREW, Hex
Head, 5/16-18 x 3/4

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

30 204717GS DECAL

31 200310GS DECAL

32 204718GS DECAL

33 193157GS HARNESS, Wiring

34 195422GS
COVER, Rear

Bearing

35 791745 KIT, Fuel Hose (Cut to Fit)

36 -----
*WASHER,

Shakeproof, EXT #10

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

37 B2153GS SCREW

38 192376GS SCREW

40 -----
*CAPSCREW, Hex
Head, 5/16-18 x 1

* - Items without part numbers
are common fasteners and are

available at your local hardware
store.

41 193272GS VALVE, Fuel

42 193588GS SPACER

43 B1797GS CLIP, Tree

44 196035GS TANK, Fuel

45 189135GS CAP, Fuel

48 195373GS WIRE

50 188333GS DECAL

51 194984GS DECAL

52 94480GS DECAL

53 192724GS GAUGE

54 194448GS INSULATION

55 197797GS DECAL

56 202997GS DECAL

58 202531GS PANEL, Control

60 208564GS HEATSHIELD

99 189759GS
KIT, Fuel Valve

Repair



Ref # Part # Description Qty Context Note Foot Note

900 ----- **ENGINE
** Contact Engine Manufacturer

for parts & service

-- 204728GS
MANUAL,
Operator`s

(Not Illustrated)

-- 43438GS
PLUG, 120/240V

TL30A
(Not Illustrated)

-- BB3061BGS OIL (Not Illustrated)

-- 65787GS
CABLE, Battery

Charge
(Not Illustrated)

-- 100523GS PLUG, 125V TL30A (Not Illustrated)





Ref # Part # Description Qty Context Note Foot Note

1 203273GS WHEEL

2 ----- *WASHER, 5/8
* - Items without part numbers are
common fasteners and are available

at your local hardware store.

3 208975GS AXLE

4 191265GS E-RING

5 205135GS BRAKE

6 ----- *SCREW-1/4-20 x 3/8
* - Items without part numbers are
common fasteners and are available

at your local hardware store.

7 B193200GS HANDLE

7 198669GS GRIP, Handle

8 -----
*WASHER, Flat,

5/16-M8

* - Items without part numbers are
common fasteners and are available

at your local hardware store.

9 -----
*NUT, Nylock, M8 -

1-1/4

* - Items without part numbers are
common fasteners and are available

at your local hardware store.

10 -----
*CAPSCREW, Hex

Head, M8 - 1-1/4 x 45

* - Items without part numbers are
common fasteners and are available

at your local hardware store.

11 -----
*WASHER, Nylon,
1.2 x 0.346 x 0.03

* - Items without part numbers are
common fasteners and are available

at your local hardware store.

12 B4135GS PIN

-- 205183GS KIT, Hardware, Wheel
(Not

Illustrated)


